-’ Laboratories
Test Report
Test Reference : TLR-6106, PRESSED WRAPOVER
Date of Test : 11/08/2016
Tested by : T. BURNS, TEST TECHNICIAN
Coupler Type : WRAPOVER
Coupler Class : BS1139-2M
Comment . SLIP TEST
Comment : TEMP. 22 C

Maximum Test Force : 1.43 kN
Remark: PASSED TEST
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